

TEST REPORT

Document QF : 2501

Page 2 of 2

Issued To : Natural Life Speciality Pvt. Ltd. Ragvilas Society, Lane c, North Main Road, Koregaon Park, Pune-1	Sample Reg. No. : R-29-09-17 Sample Reg. Date : 29-09-2017 Report Date : 18-11-2017 Report No. : F-29S145117 Customer Ref. No : Letter Letter Dated : 29-09-2017
--	---

PART C : TEST RESULTS

S.No	Test Parameter	Inst. Used	Method	Requirement	Result
------	----------------	------------	--------	-------------	--------

Test Details:-

1	Description	The material is in the form of white colour crystals in printed poly bag			
2	Chemical Parameters				
a	Antioxidant & Nutrients parameters	Spectrophotometer	Phospho molybdenum method	--	Total antioxidant capacity is 27.81%, Total Polyphenols=0.36%. Nutrients Parameters: i) Ash content: 0.16% ii) Moisture content: 0.89% iii) Protein content: 0.058% iv) Fat content: 0.00% v) Carbohydrate: 98.89% vi) Energy (Kcal): 395.8 vii) Sodium: 50 mg

Note :

PART D : REMARKS : Party has asked for the above test only.

**** End of Report ****

18-11-2017

Reviewer



Interstellar Testing Centre
Panchkula
18-11-2017
Dr. Indra Rai
[Tech Manager (F&C)]

- Note :**
1. This report is only for the sample tested.
 2. This report cannot be reproduced except in full, without the permission of authority of Testing Centre
 3. Sample consumed/not consumed in testing.